REGIONAL

This session is
sponsored by

Organised By

@ informamarkets

MALAYSIA SESSIONS

THURSDAY | 5 AUGUST 2021

02.30pm - 04.00pm

Moderator

Ir. Muhamad

Sobri bin Zakaria
Executive Director of
Water & Sewerage
Regulatory Department,
National Water Services
Commission (SPAN)

Mr. Narendran
Maniam
CEO of Indah Water
Konsortium Sdn Bhd
(IWK)

Associate Professor Dr. Norhayati Abdullah
Associate Director
UTM International Kuala Lumpur, Universiti Teknologi Malaysia

Tuan Haji Anuar
bin Abdul Ghani

Director of operations
Ranhill SAJ Sdn Bhd

Anne Lim
Division Marketing Manager
Endress+Hauser Malaysia



REGIONAL

Organised By

This session is :
\ 7; informamarkets

sponsored by

Housekeeping Rules
[...]
Information Classification: General



REGIONAL

Organised By

@ informamarkets

This session is Endress+ Hauser 'EH}
sponsored by [EEEEUSEHTES

®)

MALAYSIA SESSIONS

THURSDAY | 5 AUGUST 2021

02.30pm - 04.00pm

Individual Q&A Session



REGIONAL

Organised By

This session is :
\ )i informamarkets

sponsored by

®)

MALAYSIA SESSIONS

THURSDAY | 5 AUGUST 2021

02.30pm - 04.00pm

Speaker

Mr. Narendran Maniam
CEO of Indah Water Konsortium Sdn Bhd (IWK)

Topic

Water reclamation for Non Potable use-
opportunities and challenges




WATER RECLAMATION FOR
NON-POTABLE USE

BY NARENDRAN MANIAM
INDAH WATER KONSORTIUM SDN BHD (IWK)

ASIAWATER Virtual Conference - Regional Water Talk
Country Session - Malaysia
5 August 2021

IndaMer

\



OVERVIEW OF INDAH WATER KONSORTIUM SDN BHD

(IWK)

33



IWK’s Coverage as of Q2 2021

7,111 Sewage Treatment Plants

11 o

States & 3 Federal Territories 1 ’ 297 Network Pump Stations
101 . il 20,397 km Pipelines Length
out of 155 Local Authorities :

1 Water Reclamation Plant

27.39 mil

Connected Population Equivalent (cPE)

81,954 km?2

Area of service coverage

Resources

Legend lnllillnl 3,410 Human Capital % 5 Laboratories

e Unit Office

l: State Boundary

Local Authority Boundary

ﬁ 22 Unit Offices _b 1 Research Center

Non - Local Authority Operational Area

- Indah Water Konsortium Operational Area

Sabah, Sarawak. KETENGAH and DARA
are not under Indah Water Konsortium Operational Area

Iq.\__A[ 59 Reporting Centers 'I'@ 1 Training Center

UO  Unit Office

<l 632 Vehicles yﬁ\ 1 Museum

Note:
cPE excludes individual and Communal Septic Tanks

1.
Information CIIWMQIA @ copyright Indah Water Konsortium Sdn Bhd



IWK’s Business Activities

Indah

ater

OPERATION
AND
MAINTENANCE
OF PUBLIC
SEWERAGE
SYSTEMS

Provide scheduled
operation and
maintenance of public
sewers, NPSs and
public STPs within our
service areas

SEPTAGE
MANAGEMENT
AND
DESLUDGING
SERVICES

Perform scheduled
desludging services fo
septic tanks on
government premises
and demand
desludging for septic
tank users within our

service areas

SEWERAGE
TECHNICAL AND
ENVIRONMENT
SERVICES /
CONSULTANCY
WORKS

Provide HAZOP
Consultancy service.
HAZOP is a procedural
tool designed to
discover safety and
operability deficiencies
in a plant’s design and
operation

= f'!‘“.'
‘ g ‘('.
’:ﬁ -

>

. d

Information Cllnﬂ&m@r @ copyright Indah Water Konsortium Sdn Bhd

TREATMENT OF
TRADE
EFFLUENT
SERVICE

Determine suitable
industrial waste to be
treated in existing
STPs that comply to

the effluent
requirement and
without additional
modification costs to
the STPs

SEWERAGE
PLANNING,
SEWERAGE

ASSET DATA

MONITORING
AND CERTIFYING
SERVICES

Provide certification
services: evaluating,
certifying and
approving of sewerage
facilities applications
on behalf of SPAN

SEWERAGE
TECHNICAL AND
OPERATIONAL
SKILL
TRAININGS

Deliver professional
technical and non-
technical training on
sewerage planning,

engineering,
environmental
monitoring and
analysis, operational,
preventive
maintenance, and
Health & Safety in

sewerage systems

SEWERAGE
CAPITAL WORKS
AND
REFURBISHMENT
MANAGEMENT

Provide project
management and
monitoring of capital
works for both
Government & SPAN
funded sewerage
projects and IWK’s
internal projects




WATER RECLAMATION FOR NON-POTABLE USE:

TOWARDS CREATING A 2P TAP FOR INDUSTRIAL USE

36



Ensuring Business Sustainability for IWK

We are still guided with our 5 year business roadmap (2019-2023) and key strategies

3

STRENGTHENING COE\;(EPI'?A\,L\ICE)IIENEND EMPOWERING
IWK BUSINESS INCREASING GREEN ECONOMY
SUSTAINABILITY EEEICIENCY OF OF WASTEWATER
INDUSTRY

WASTEWATER
SERVICE

Under our Strategic Thrust #3, we have been actively working on enhancing effluent reuse via Water Reclamation
Plant (WRP) projects.

Information Cllnﬂ&m@r @ copyright Indah Water Konsortium Sdn Bhd

37



Expansion of Reclaimed Water Business

GOVERNMENT’S STRATEGIC DIRECTION FOR ‘REUSE WATER’ AS NEW SOURCE

é )
FEDERAL GOVERNMENT SPAN
. J
Regulates
A 4
\
.. Provides Funds/ assets W Service License (SL)
. 'Y Inq?fhfr for Wﬂ,.ter ) to distribute Industrial ___|
Pengurusan Aset Air < Gl‘ade Water tO
- Pays Leases Charge INDAH WATER Industr
PAAB/LENDERS KONSORTIUM SDN BHD y

Sells reclaimed water

A\ 4

$

L] —

OFF-TAKERS

Water Operators or
Direct to Industries

Information CIIWMQIA @ copyright Indah Water Konsortium Sdn Bhd



Spurring the WRP Projects as 2nd Tap for Industrial Use

Sewage Treatment Plant Water Reclamation Plant Distribution Pipe

(STP) (WRP)

SPV (IWK & State Water
Operator)

Ind a-Mer

i Lafir i P

{ State Water Operator J AP

sl
Distribution of Reclaimed ~r B

] i

1 1

1 1

i 1

1 1

i 1

STP i 1 Supply Reclaimed
[ ) Supply Treated: : . fﬁgtér to State Water by State Water [
Fffluent : | Water Operator Operator to End User
——— 1 - B —— :::

[ | i vam

1 1

1 1

i 1

1 1

e e e e e o e e i e 1

IWK will supply Treated * SPV will develop, own, Reclaimed water produced Reclaimed water will be
Effluent to WRP operate and maintain the from WRP will be channeled supplied to end users for their
WRP. to dedicated distribution pipe non-potable use.
« The WRP is equipped with owned, operated and

Pre-treatment, Ultrafiltration maintained by Water
and Reverse  Osmosis Operator.
System.

Information CIIWMQT @ copyright Indah Water Konsortium Sdn Bhd

39



Spurring the WRP Projects as 2nd Tap for Industrial Use

Pilot Initiative and Collaboration
IWK had initiated a collaboration with

KEMEN TERIAH
LA TRTAR DA SR

KASA Sustainability Journey 2030

Pengurusan Air Selangor Sdn. Bhd. (“Air % A Selangor

Selangor”) to undertake a WRP business within ‘@ 2023 2025 2030
Selangor, Wilayah Persekutuan Kuala Lumpur ®

and Putrajaya via an establishment of a Special ‘ 100 MLD 500 MLD 1,500 MLD
Purpose Vehicle (“SPV?).

—0 2 =
@ Air Selangor &cAME

bvpclenksse wekctonaaonl s Future Collaboration

20000

,_"%er i §

develop and build WRP.

™K onsortium Sdn Bhd

* In March 2020, IWK has presented the project
framework to SPAN Melaka and SAMB on
development proposal of WRP in order to address
water scarcity challenges in Melaka.

* IWK has preliminary identified four Sewage
Treatment Plant (“STP”) located in Melaka which
are suitable (geographical and sociological) to

Collaboration with other
State Water Operator

40



Financial Valuation For IWK And CWR

Commercial Modelling & Proposed Pricing

Water Reclamation Plant
(STP) (WRP)

Sewage Treatment Plant

Distribution Pipe End User

Ind A.MET

i Laiffe fin Minee

[ State Water Operator ] o

gl
Distribution of Reclaimed o

e ——
; =
" 5

iy 2

I
I
I
I
I
]
STP Supply Reclaimed
(5TF) Supply Treate : ngt)érto State Water by State Water n
Effluent : Water Operator Operator to End User
> | > i I > a
I nan
I
I
I
1
Options on project financing for new WRP [
development

1 Fully internal funding of shareholder
advances

* For WRPs with small investment
 E.g. WRP SAM163 Setia Alam

Project Financing from Bank

+ Suitable for WRPs with large investment

* 90:10 or 100% ratio
* Tenure: 10 years

« Attractive financing rate due to nature of

the project

Project Financing from PAAB
 Suitable for WRPs with large
investment

« Longer tenure allows better
bankable model

« Attractive financing rate due to
nature of the project



Spurring the WRP Projects as 2nd Tap for Industrial Use

Pulau Pinang
(Bayan Baru)

Selangor SO : >

W.P Kuala Lumpur P Johor

(Pasir Gudang)

Melaka coeeennd

Indah¥¥ater

Information Classific 1 @ copyright Indah Water Konsortium Sdn Bhd



Water Reclamation Technology

Water Reclamation System
DAF/Filtration + UF + RO

Reclaimed Water RO quality for
industrial customer

RO (Reverse Osmosis)

Information Cllﬂﬂ&Mﬂr @ copyright Indah Water Konsortium Sdn Bhd

Ultra Filtration (UF)

43



Water Reclamation Technology

Process Block Diagram
— DAF+UF+RO

Treated wastewater
TDS < 2,000 ppm

PAC

UF Product Bypass

TDS=1,500ppm [

Reject Tank |< g

l

Reject Water Disposal
TDS=5,800ppm

Information Cllnﬁl&M@r @ copyright Indah Water Konsortium Sdn Bhd

Raw water
< TDS < 500 ppm
~ Backwash drain
DAF / Sludge i
Backwash drain / CIP drain
UF System
Chemical Dosing
RO Feed Tank i.  Antiscalant
ii. Bisulphate
iii. SBS
RO System
Flushing/CIP drain
Chemical Dosing \/
Product Tank < . Ozone Waste Tank
\L ii. NaOCL \L
Treated Water for Supply To WWTP
TDS < 550ppm TDS < 1,500ppm

44



WRP — Conceptual Design

» Treated effluent from wastewater treatment plant will undergo further purification in the reclamation
facilities.

» With the assumption of treated wastewater capacity of 10 MLD (10,000 m3/day), the recovery of 70%
of wastewater can be produced with blending. Without blending the maximum recovery foreseen to
be 60% only, subject to incoming water quality.

» The reclamation water quality produced is as shown:-

Raw Effluent * DOE Standard A

pH 6.0 -9.0 6.5—8.5
Turbidity, NTU - <5
BOD;, mg/L <20 -
COD, mg/L <80 -
SS, mg/L <50 -
Total Dissolved Solid, mg/L Nil 500
Ammoniacal Nitrogen, mg/L <10 -

Note: To be determined based on actual supply water characteristics produced.

» Rejected water shall comply to DOE discharge standard A.

Information CIIWMQI‘ @ copyright Indah Water Konsortium Sdn Bhd

45



A Hybrid Reclamation System

10 MLD WWTP 7 MLD RWTP
Equalization Pond > Dissolved Air Flotation
A4
SBR Multimedia Filtration
\ 4
Holding Pond Ultrafiltration
\ 4
DOE Standard A Reverse Osmosis
Sludge Facilities Industrial Use

Information CIIWMQIA @ copyright Indah Water Konsortium Sdn Bhd



WRP — Investment Costs

7/ MLD RWTP

Assumptions:

BOT Years =

years

Interest Rate =
Minimum Take-Off-Pay (MTOP) =

m3/day

Operation Days =

days

20

8%
7,000

360

Information CIIWMQIA @ copyright Indah Water Konsortium Sdn Bhd

Capital Costs

Costs (Excl. Land)

RM 20,000,000

Capital Cost = RM 0.41/m?3
Tariff Calculated
Capital Cost = RM 0.41/m3
Operation Cost = RM 0.98/m?3
Interest Cost = RM 0.63/m3
Total = RM 2.02/m3
Operation Costs
Chemical = RM 0.24/m3
Power = RM 0.42/m3
Maintenance = RM 0.02/m?3
Labour = RM 0.11/m3
UF Replacement = RM 0.09/m3
RO Replacement = RM 0.08/m3
Admin and Lab = RM 0.02/m?3
= RM 0.98/m3

Operation Cost

47



Towards Sustainable Future

Through WRP and other green plus sustainability initiatives at IWK, it is our hope that we can steer towards a
holistic approach of sustainability in the wastewater segment in this country.

GREEN SUSTAINABLE
BY-PRODUCT REUSE | ENERGY EFFICIENCY | RENEWABLE ENERGY | ADMINISTRATIVE & DEVELOPMENT
GREEN HABITS éaﬂ'ﬁALS
“an”
» Bioeffluent Reuse > Energy Management > Biogas Reuse » Procurement p— iy
“5 @ @ ; %rﬂ_“;i Process e I IV\C/jK WiIII be able to
TTT T ,, indirectly support at
J 15050001 @ (=3 AR/ = @% least 15 United
Nations’
. . . . Sustainable
» Biosolid Reuse » Energy Efficient » Office & Development Goals
Equipment Administrative

B [ECEN WORE LMD
FEOMOME B3R

D « [ Al SAPFy

g » Green Habits 13 o
FOR p

PEACE. JIETIE PRET NEE SHIF:

IE AMETRONG 1? FORTHE GI LS
Hil 'lIIIHﬁ

Y, | &

Information Cllnﬂ&m@r @ copyright Indah Water Konsortium Sdn Bhd 48




Indah YYater

THANK YOU

Indah Water Konsortium Sdn Bhd

No. 44, Jalan Dungun, Damansara Heights
50490 Kuala Lumpur, Malaysia

t 03 2780 1100

f 03 2780 1101

iwk.com.my



REGIONAL

Organised By

@ informamarkets

This session is Endress+ Hauser 'EH}
sponsored by [EEEEUSEHTES

®)

MALAYSIA SESSIONS

THURSDAY | 5 AUGUST 2021

02.30pm - 04.00pm

Individual Q&A Session



REGIONAL

Organised By

This session is :
\ Y)j informamarkets

sponsored by

®)

MALAYSIA SESSIONS

THURSDAY | 5 AUGUST 2021

02.30pm - 04.00pm

Speaker

Tuan Haji Anuar bin Abdul Ghani

Director of operations
Ranhill SAJ Sdn Bhd

Topic

Challenges of Creating a Climate Resillient
Water Infrastructure



-

: 1“"""!

e

SR L R pMEmaan

-
L J ] -
-
3
»
5
! ar Aod "
D or of Op tio
Ra i dn Bha
-




AGENDA ‘ -

1 Introduction 7 ef
veg sy
ol
2 Potential Climate Change Impacts On Water Supply Infrastructure : | = "”‘

3 RS Challenges: Climate Resilient Water Infrastructure

Climate Change Impact In Johor

7




Introduction

** The impact of climate change is increasingly important for the design, construction, and
maintenance of water sector infrastructure. Average global temperatures are on the rise,
causing cycles of extreme weather: droughts and flooding are becoming common; seawater
levels are rising; and many locations are considerably drier, impacting water sources such as
lakes and rivers.

&

» Water supply systems must meet the demands of expanding industry needs and rapid
population growth. Pollution adds to the growing threats to water resources, increasing
treatment requirements for providing safe water to consumers.

L)

<&

» Even without climate change, water utility companies face operational stresses to cope with
basic issues of water management and service delivery and face the challenge of repairing
or replacing aging infrastructure. Dealing with a host of pressing short-term issues often
interferes with a utility’s ability to plan for future impacts associated with climate change.

QO Challenges of Creating a Climate
O LWWATER Resilient Water Infrastructure 5
T 5 August 2021 | Regional Water Talks 4



Potential Climate Change Impacts On Water Supply Infrastructure

Reduced
precipitation

Changesin the
Precipitation
Patterns

Extreme
Precipitation

Droughts

* Direct changes in precipitation patterns and

indirect changes in land use within the
catchment can negatively impact surface water
and groundwater availability.

Changes in the seasonality of precipitation
patterns may affect the reliable vyields from
surface water such as rivers and reservoirs.

® Increased intensity of storms and extreme

precipitation. Beyond the physical damage to
structures, and the potential flooding, the
possible occurrence of such events requires
increased attention to the design of structures.

Prolonged drought can cause surface water
level to drop significantly, either temporarily or
permanently, thereby affecting the performance
of water intake designed to abstract raw water
at specific depths.

Decreasein
Water Quality

Increased
Salinity

Increased Mean
Temperature

* Multiple

climate-influenced  factors  can
negatively impact water quality, including
increased siltation, algal blooms, and decreased
capacity for the dilution of water contaminants.

Reduce surface water dilution of salinity,
impacting  potable  water supplies, or
infrastructure  longevity. Increased saline
intrusion is also associated with climate change,
especially in areas affected by sea level rise.

Evaporation losses from surface water
reservoirs/dam may be expected to increase as
temperatures increases, thereby reducing yields
and increasing storage losses.

QO Challenges of Creating a Climate
O LUATER Resilient Water Infrastructure 5
T 5 August 2021 | Regional WaterTalks 5



Why Do We Need Climate Resilient Infrastructure?

Ensuring that infrastructure is climate resilient will help to
reduce direct losses and reduce the indirect costs of
disruption. New infrastructure assets should be prioritized,
planned, designed, built and operated to account for the
climate changes that may occur over their lifetimes.

QO Challenges of Creating a Climate
O LWWATER Resilient Water Infrastructure 5
5 August 2021 | Regional WaterTalks 6



Challenges: Climate Resilient Water Infrastructure

Operational Stress

Water Infrastructure
Obsolete Design

Water Supply
Disruption

Ad-Hoc Planning

Even without climate change, Water Operators face operational stresses to cope with basic issues of water
management in service delivery and face the challenges of repairing or replacing aging infrastructure.

Dealing with a host of pressing short-term issues often interferes with a utility’s ability to plan for future
impacts associated with climate change.

Climate change is forecasted to render current operational designs of water infrastructure obsolete, given that
maximum and minimum flow requirements will be exceeded or not met as a result of extreme weather events